PARTS DIAGRAM R5 VERSION 2402

JonCco




PARTS DIAGRAM R5 VERSION 2402

No. | Name Qty
1 Wheel axle cap 2
2 Split pin 2
3 Wheel 2
4 Washer 20 4
5 Wheel axle 1
6 Belt cover 1
7 Bolts M6*16/washer 6/ spring washer 6 3
8 Rotor key 1
9 Pulley rotor 1
10 | V-belt 1
11 | Bolts M8*20/washer 8/ spring washer 8 5
12 | Rotor housing cover 1
13 | Belt cover holder back 1
14 | Bolts M8*25/ nut M8/washer 8/ spring washer 8 8
15 | Inner hexhead bolts M10*20/washer 10/ spring washer 10 2
16 | Bolts M8*25/big washer 8/ spring washer 8 2
17 | Anvil 1
18 | Bearing assy. 2
19 | Bolts M10*25/washer 10/ spring washer 10 8
20 | Bearing cover 1
21 | Hinge pin 1
22 | Engine plate 1
23 | Tension plate 1
24 | Nut M8&/washer 8/ spring washer 8 8
25 | Engine 1
26 | Engine shaft bush 1

28 | Engine key 1
29 | Lock washer 2
30 | Bolts M8%*25/ spring washer 8 2
31 | Bolts M8*40/ thin nut M8/washer 8 2
32 | Rotor housing 1
33 | Blade bolts 4
34 | Blade 2
35 | Rotor 1
36 | Belt cover holder front 1
37 | Bolts M6*12/washer6/ spring washer 6 3
38 | Rubber bumper 1
39 | Nut M10/washer 10 1
40 | Front support 1
41 | Bolts M8*16/ washer 8/ spring washer 8 8
42 | Output 1
43 | Washer 6 1
44 | Knob M6*16 1
45 | Deflector 1
46 | Bolts M6*16/washer6/ locknut M6 2
47 | Hopper 1
48 | Bolts M6*16/washer6/ locknut M6 4
49 | Hopper tray 1
50 | Flap strip 1
51 | Flap 1
52 | Bolts M6*20/washer6/ locknut M6 3
2/3

JONCO




PARTS DIAGRAM R5 VERSION 2402

| 27 | Pulley engine

3/3

JONCO




